AN —5—Fv k
H{TEREAE

A T EFRFICRBEL T2,
IR E &SI HA TH DIEEET>THEEL,
AEEIA HEERT - CHEARMICBT BHEHCREEL,

BEAHI I o tIE, RIRELTIREEL,

AEGIE, TRICSTIEMDAEMITAIRETT
ANR—FELAHUBOEXFNELSERICIE, FONMEEVWLITORFEEICTERIZELN,

moo@m A& BHENAALY—F—FV b

F & BB EERLM

a — K M. 15004-AT104

T EREAE S E04261-T42041-00 Ver. 3-3. 02

BiREEERE 62174

A—h—HE k3% <—H 0-F A H— JIX100

IV URR 1JZ-GTE

F = <¥— I :19964098 ~2001506 A - F = 4 H—:19964098 ~2001410A
- U LR S KRR

- THE TR —H—FAssylTBEE Y —RITM2 P=1.25, iEt VY —HA
[ZPT1/8D Y —ERFKR—ILDHY ET,
BER Y= T T4 T4 VT HPTI/8DIGE . BlEMI2-PT1/8Z 2

fiw = 7 555 — QEIEI T A LT &,
(Blig B ELHS]
A AL T4 ILE—
" IVOVHAN
RETDECRER

HETN. B 5T E RN A

3-3.01 2004/11 R

3-3.02 2024/08 SHERNAZER

2024508 A208 %17 (R EMEE. BH) WIvF-7—- IR




BR

[ZCOIZ/ ERE BRIZDODNT/ BELDFE - 1
IN— W L) R R 2
1. /—V)Llf—“Jd)HWH, ............................................ 4
2. #“‘J [\/{_\yo)ﬂyﬁ“-’— .............................................. 4
3./ _V)L/{_“JGDHRN'H'BJ:Uﬂé@]ﬁgﬁ .............................. 9

ESEE

COERKX, HKS FALI—F—Fy bEBEVELETFWEEEILITHYNES TSVET,
AEREREICTHEAWVELEE, BEZRDICREBSELLOIZEREEERHAEZEL,

BT TR TREXREICRESNTOWIRNEZTY ., TEICEAL TS,
AEFBAFFZETIANDTHRA. SCEBBELEETEERZTOTIESL,

AE - "WRITONT |

@ REFAXRERBZRLBICITH T LEE, BEBROCE=ZF~DBRERLIEFTZRAICHLT 5120,
FOoTCWEEELWVEEFEZRLTVWEY,

AERIEEBEEREBAETT . AENOERIIITHEVTLIZELY,

PEBRXIIE=FL. RERRUFEREMI. REALELIEICKYZTEEFICIOVWTEAE
—UEREELDIRET,

AESFIARERNETIVL/ —TILEREAORMF T #EEICHEIATVET,

AE(F, FPEEKBEMTEIENHYETTDTAREUREREZDEEEZ CHERLEESLY,
AERINEREESD. HEDE=HFELLEEFET LI ENHYET,

R2EDEE
AKETIE., TROLSLREZFEAL, BERANDBERLAILERLTVET,

EBE  rrayigmRES. BREXEEEEESBNAHDHEE

. TEEEXEEAES. BEEESBRABTINIBE (D) EAMEORE
TR rmmrsnsss
(EARMME & (3. LZREMABEETHERESN-YWEE GIZ SETMORER
UHEia))

15004-AT104



IN—Y 1Rk

EE an £ HE 2 K w® &
P1 ALNI—5—a7F 1

P2 75 TR —H—F Assy 1

P3 REL7ZS2YF ATk Assy 1

P4 FAYFALRRIL A 1 3/4-16 UNF
P5 OPZAN 1 RE ¢26.2
P6 oY% No.2 1 N $66.6
P7 FETA—H—FERT— 1

P8 AL —5—2F—No. 1 1

P9 ALY —5—2F—No.2 1

P10 | A ALY —F5—ZF—No.3 i £

P11 | #4LY—F—HK—Z No.1 1 o 0° ~1355mm-90°
P12 AAIWY—5—ik—2Z No.2 1 — 0° -1205mm-90°
P13 | A4 —5—h—Z No.3 2 ge——amy | 90° -195mm-90°
P14 | h5— 4 @

P15 | Ik N6 L=15 3 an ) P=1.0

P16 | Ik M8 L=20 6 P=1.25

P17 | AR ARTJLAK PT1/8 1 S E S ER T 14
PI8 | ISV SEFy kN8 4 P=1.25

PI9 | RFULT Ty r— N6F 3 @

P20 | RFYLT Ty v— NBA 8 @

P21 FL— Ty r— N6 F 3

P22 | FL—FrTwiv— NBF 8

15004-AT104




IN—Y 1Rk

BE L - HE Bk =
P23 AL SIWVFa—7 1 M L=2500mm

P24 A5y T (h) 10 p——ct

P25 | 245y F(K) 4 R

P26 RJL + M8 =25 2 P=1.25

P27 aA=ZhIL—IL 8

P28 | ENiREHBAE 1

P29 | ERfIEREAE 1 &

15004-AT104



1. /J—<ILIN—YIDESL
FEEROBAIC. TOSUF AL, AHKEEH LAY TU—0I( FREFERAL TCLE S,
BERBERERVRRHABCEL THEET>TIESL,

N ZFoF—hN—%B5H LTS,

2 7Y bR R=FERSA LTS,

@) A28—Y—F—FWMHLTLLESY, @FIBEA V-V —F—%FH)
4) EERFEAIR—ZRS LTS,

B) TUTUFAINEHRNTLEELY,

6) AANTAILE—ZBHLTIZE,

VA .S
BN LIEEEFAUNIENETDOT, VIR - ZITMEFHAELTLEELY,

2. v bN—YOHTIT

Xy FMRAIR—=Y (FANY)—5—aF7, FE2IF*AVMRILMA, FANY)—F5—F—X, PHETR—
HY—TFAssy, KL 72 v F A > FAssy) D —ILE, T8, T—/A—FICF X PERYPDEALLZNC

5 L =

P27 i
P21 —_ P24 .- o P4
o = P27
j%l\ P27

B ;i
A

A AILDFENERLTWVWET,
[FHR—RICANASILFa—T%EHELLZEEZRLTWLWET,
X 2-1 ER2 A4S YT TANASILF1—T%2BTFETAHIEEZRLTULET,

15004-AT104



2—1. ANV —ZF—aFT7OERTIT

(1) 7RJIL M8 1=20, 7S5 o oAtEF Y M8 R T Ty v —
M, FL—r vy v—N8EZFERLT. A1V —5—
AT—No. 1, A4 WO —F—AFT—No.2, A/ LY —5—R
T—No. 3%#AA Iy —F—aFIZmfFFLTL S, (&
2-1-1)
(P1x1,P8x1,P9x1,P10x1,P16x4, P18x4, P20x 4, P22 x 4)

(2) RILKN6 L=15, R T 5Ty % —W6H, TL— Iy iv—
MREZERLT, A4IWLI—F—XT—No. 1, ALY —
—RXT7—No. 2, #1)LY —F5—RT—No. 3ZFEMIZ{kfFIF L
TL =&y, (P15%3,P19x3, P21 x3) (X2-1, X2-1-1)

@) RfFFLI=RIL MEZEREDO L TLIEELY,

N =
“I (=]
/ ey

REBFICLXVAAMILI—F—aAT7HHEEBETLIBANHYET,

OF ALY —5—aT7 ZEMICEA TS, BELGANMOLLLNE S ITEMAIFTIESL,

2-2. MHEL72YF A2 MAssyDEfTIF

(1) oy No.1, oY% No.2IcToovtrAIL%E
BCEHALTLCESL, (P5x1,P6x1) (K2-2)

(2) MHEL7A2vyF A MssyORAIDEIZOY 45
No. 2%#B1HT. 7R YF A2 FRILFAIZO Y 24
No. 1 Z#A{HFTL &Ly, (P3x1,PAx1) (F2-2)

(3) 7AYFAUERRILMZEFERLT, ShoxIVDUM
FAIT 4 ILE—BUHHERIARAFF LT EE L, 20
MR, RPASASFRZEICADESITLTLEEL, (®2-2) P4 P5
2-2

AER

03—

E/G~

P6

2-3. PR TRZA—H—TFAssy®O It

(1) MEARIL FEERSNL., BS5—, RILEMB L=25 R TY 5Ty v—ME, FJL—FrDO v v—

WMAZFEHRALT., PETA—H—FRXT—%2BDO &S IZR{TIFTTL &L,
(P7x1,P14x2 P20x 2, P22 x 2, P26 x 2) (E2-3)

15004-AT104



(2) AS5—, RILIM8 L=20, R TFY o5 Iy v—M8H, FL— b, v v—MEBEZFERALT. 774 —
H—FEAssyZT7 A T2 —H—FRT—ICHD &S ITEFITFTL S,

(P14x2,P16x2 P20x 2 P22 x2) (E2-3)

P26 ~u., P20
P4 AZ/PZZ
) P14

P7
«— P22

P14

P20
2-3 6

2-4. J—I)L/x\—YDNMI

(1

(2)

©))

(4)

AL ZIFa—T%30emPEY . T7a32HR—XIC
BRITE2A4Zy TR TEAELTLEEL,
(P23, P24) (X2-4-1)

BAL4Z5y TR EFERALT, T7AVK—REHNTI—
DAT—IZEELTL &L, (P25) (H2-4-1)

7 KA R

- ITF7AVEKR—REF ALY —F—FR—RNo. 3& D Hfit
[C&k BB ERTB-DIZRILTILF1—T &
TLEEL,

TRETR—HY—FAssyLT7 o F—hN—EDFHLAEL
KT UF—AN—DORDMEZVIER> T ZELY,
(E2-4-2)

FA4NY—5—hK—ZNo. 1, A4 )LDy —F—7K—RNo. 2
FBEIH, DAV I VA —RATSyad—)L
FEIFERD) DRDMEZ VIR > TL =&Y,
(P11x1,P12x1) (K2-4-3)

g Y
X2-4-2

2-4-3

Y E Y

15004-AT104



2-5. FANY—F—R—ADHSFIT

(1) RIRASILFa2—T%90cmx 2K, 20cm x 2R ZHE Y |
FA4NY—F—FK—AKANo. 1, 1 ILY —F—F—ZANo. 2,
AL —5—HR—ZANo. JIZFNFNEDLLE &4,
MRz 4Ty 7T (h) TEAELTLEE,
(P11x1,P12x1,P13x 2, P24) (X2-1, E2-5)

(2) BHELT7ZAYF AL FAssyET7H TA—H—FAssy& Iz
ALY —5—1hR—AZNo. IBEfTIF BB K SITEHE L
TRAYFAD FAssYDMEBEZRHEL, PR YF AR
W RAZEKREFESOH LT =&y, (P2x1) (H2-1, ®2-2)

fEfr Lo N-m (kgf-m) T=29.4~34.3 (3.0~3.5)

2-5

P12

=

P11 P23

B) AAINI—F5—FR—ANo.IZBMEL TR YF A FAssy&ET7HE TR —H—FAssylCRfTFTL &

LY, (P27x4) (®2-1)
fEfr L2 N-m (kgf-m) T=38 (3.9)

7 KA R

s IT7AVEKR—RET AT IR FHELENKS
(22-4. (1) TRIFFE=RIRLASILFa—TDHEE
LTS,

s AZALD—WIEF AN —F—FR—RAD T4 v T
14 VT DERMSITEICRATIFERCES L, 1=
TUICHOMLOMSE, TREVNELSIZTsvT
A4 T EFHAIT TS,

R TORICIEERE LT 2y F A2 MAssy, 7E T
B —H—FAssyOARBBERFLTHAILY—F—
R—ZADT 4 v T4 0T EHITTLLESLY,

N

a=AHILP—IL

N =
“I (=]
L/

ONELT7AYFAURNASYy  PE TR —H—F AssyDA=A VEIZO—ILT—TE2FEALLGNT
{FEEW, T—TRI VS UVASIZAYRAA, TUSUNKETIENANHY T,

O+ ALY —F—R—ANo. 3N KRT A BEICFH LEWVWKSICEFIFTLESWL, F592&44
WO —F5—FR—Z No. SICEEBLANHILMIY T4 v T4 VIDNRET HEBNANHY FT,

@) 2-4. D72V r 7T F—RTS59 a2 —IL KOYW =822, AAILY—F—FK—R

No. 1, ALY —F5—K—RANo. 2ZBL T =& LY,

15004-AT104



B) A4V —F—FK—ANo. 1, FA IO —F5—FK—ANo. 2% 7 Z TR —HY—FAssy, A/ LY —F—20
FIZERATIFTL &L, (P27x4) (H2-1)

et kv Nem o (kgf-m)
- FHE TR —H—FAssyO 1A
T=38(3.9)
“FANY—F5—aTFDA=F
T=44(4.5)

VA A% I8

- AZANND—NIEF AN —F—FR—RAD T«
YT 4T DERMIFTEICHATIERCES
W AZFVIZHLIALHILSE, ThiZlrvE&
ST 4T 4T EHFITTLIEEL,

- TORICERE LAV —5—aT . T
TR —H—F Assy ORBATERFLTEHAIL
D—5—KR—RAD T4 v T4 T EHHTI+TTL
&Ly,

aO=ZAH)ILS—IL

II u_.\

O R—REHEARICEEVNGZOANFERL T ZEL, (B 2-1)
IN/ OUTDEEEIR[FE, TLAVIDHIE - TV UDEMESFOERICHY FT,

OFAMINY—F5—aF7 - TR TZ—H—FAssyDAZF UFIZO—ILT—TEFALLBENTLES
W, T—ITRI VS UARABICAYRAH, TUDUNRETEIENLHY FT,

O+ 1LY —F5—1h—ANo. 1, 74 ILI—F—FK—X No. 2 B"ARTF 4&&(? s LA LN S ITEUT I
TLEEWL, FHETEIEAAMILY—F5—FR—ZNo. 1, /4L —5—iF—X No. 2 [ZEIRZ AHAH
MY T4y T oA VITABETEIENALHY FT,

gﬁ;
QO HE- mEL H—S54 VEYTITOE., TP UIIL—LDBREFHLEVNESIZLTLLESL, 2D
B, AUN—&YTICHAAWESIZEFITTL EELY,

QOB - HMEEL Y—FA4 VRUN—FRITEHAIICEIELEWVWTLLESN, TV VDRENIZEK -
TEl-ELN, BIET AENLAHY T,

7 KN4 R
s FRARIILARPTBIFE o —OEY BIL AN U T S5 U RERDA. HEICIECTHEARALTLESLY,
(P17x1)

15004-AT104



3. /J—TIN—YDEfFITE K VIaENFEER

1) FETE—H—FAssYICHRDAAMIL T 4 IILEA—FWMFIFTL IS,
2 TUCUAAMINEIUDUVIZEEANTL L,
B) NyTN—DOIAFRIHEFERFIFTL S,

4) TP UEREL, UTOERET > T,
CIVDVUEIDUEBR LR (IO UA A IVERISCUL) . A AR EEHEELT
(&L,
CIVDUBERE. TUDUAMLDEEEA D TVAINT AL ARLT—OTHERL TS,
A AN —F—FR—RHMEERRICFiH L TR &,
A AN =S5 —FR—ANRT 4, N\—RRFIZFHL TR &

(5) BEFERAAR—2EFRFFTLEEN, COE, R—YRUVHTS—NT0 9T 0T EFHLEN
ESCHR—UDRT—FMIFMI LTI,

6) 72O bNDIN—FEFIFTTLIEEELN,

(N 2-4. TMILE7ZU8—HNR— AV R I —RTSyad— )L RERfFIFTLE LY,

MXEMT (TR TR, BT EIRSAZD IBUTROHER] ISR THRBAEREIToTIEEL,

Bt TvF-H4—-IX
T418-0192 FEE =L =mdb1L7181
https://www. hks—power. co. jp

15004-AT104



OIL COOLER KIT
INSTALLATION MANUAL

HK'S

Read this manual thoroughly prior to the installation.
Installation must be done by a professional.
Store this manual together with the Instruction Manual in a safe place.

This product fits only the following vehicle.
Should the model of your vehicle not comply with the application of this product, contact the seller at
your earliest convenience.

PRODUCT NAME OIL COOLER KIT

PURPOSE AUTOMOBILE PARTS

PART NUMBER 15004-AT104

MANUAL NUMBER E04261-T42041-00 Ver.3-3.02
APPLICATION TOYOTA “JZX100” MARK I, CHASER
ENGINE 1JZ-GTE

YEAR MARK II : 1996/09 -2001/06

CHASER : 1996/09 - 2001/10

REMARKS * Fitment on CRESTA has not been confirmed

* The Adapter Thermo Assy has an M12 P=1.25 port for the temperature
sensor and a PT1/8 port for the oil pressure sensor.

» If the temperature sensor mount fitting is PT1/8, please purchase a separate
M12-PT1/8 conversion adapter (17mm width on both sides).

[Required Parts]
+ New Engine Oil
- New Oil Filter

REVISION OF MANUAL

Rev. Number Date Details
3-3.01 2004/11 1st Edition
3-3.02 2024/08 2nd Edition

Published in August 2024 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




INDEX

NOTICE / ATTENTION / SAFETY PRECAUTIONS «--erererrrererereneneneeenes 11

PARTS LIST v rerrrrrrrerrrrreessanes ettt st e e et 12

1. REMOVAL OF FACTORY PARTS -+ +ererrrrrerrararrrnreanaatiaaeens 14

2. INSTALLATION OF KIT PARTS -+ v ererrrerrrrerreraraateitiitiiiitiiae, 14

3. REINSTALLATION OF FACTORY PARTS AND CONFIRMATION -«----- 19
NOTICE

Thank you for purchasing HKS OIL COOLER KIT. This manual assumes that you have and know how to
use the tools and equipment necessary to safely perform service operations on your vehicle. This manual
assumes that you are familiar with typical automotive systems and basic service and repair procedures.
Do not attempt to carry out the operations shown in this manual unless these assumptions are correct.
Always have access to a factory service manual. To avoid injury, follow the safety precautions contained in
the factory service manual.

ATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and lists
precautions to avoid any possible damage and/or accidents.
This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use or use after
modification and/or dismantling of this product.

This product was designed based on installation onto a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent
instructions.

SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for
proper use.

WARNING Indicates risk of serious injury and/or possible death.

Indicates risk of damage to people or large-scale damage to property.
CAUTION (Large-scale damage is the damage caused by a product defect.
Ex. Damage to a vehicle, burnout, etc.)

— ‘]‘] —
15004-AT104




PARTS LIST

No. Part Name QTY Image Description
1 Oil Cooler Core 1 m

2 Adapter Thermo Assy 1 @

3 Attachment 1

4 | Attachment Bolt A 1 @) |34-16UNF

5 | O-ring No.1 1 O ID26.2

6 O-ring No.2 1 O ID66.6

7 Adapter Thermo Stay 1

8 Oil Cooler Stay No.1 1

9 Oil Cooler Stay No.2 1 j

10 | Oil Cooler Stay No.3 1 J’/

11 Oil Cooler Hose No.1 1 ;E 0°-1355mm-90°
12 Oil Cooler Hose No.2 1 ;j 0°-1205mm-90°
13 Oil Cooler Hose No.3 2 fr———ay | 90°-195mm-90°
14 Collar 4

15 Hexagon Bolt M6 L=15 3 P=1.0

16 Hexagon Bolt M8 L=20 6 P=1.25

17 | Male to Female Elbow PT1/8 1 e vauge
18 | Flange Nut M8 4 P=1.25

19 Spring Washer M6 3 @

20 Spring Washer M8 8 @

21 | Washer M6 3

22 | Washer M8 8

_‘]2_

15004-AT104




PARTS LIST

No. Part Name QTY Image Description
23 | Spiral Tube 1 F2? | L=2500mm

24 | Cable Tie (M) 10 ——y

25 | Cable Tie (L) 4 .

26 Hexagon Bolt M8 L=25 2 P=1.25

27 | Conical Seal 8

28 Instruction Manual 1 ::

29 Installation Manual 1 The Book

_‘]3_

15004-AT104




1. REMOVAL OF FACTORY PARTS

Before beginning to remove the factory parts, prepare the engine oil and coolant. Disconnect the
negative cable from the battery terminal. Use this instruction manual and the manufacturer’s
service manual as a reference.

(1) Remove the under cover.

(2) Remove the front bumper.

(3) Remove the intercooler. (Vehicles w/ front mount intercooler)
(4) Remove the horn located on the driver side.

(5) Drain the engine oil.

(6)

6) Remove the oil filter.

NOTE
Prepare a waste cloth or container to catch oil spilled when removing the union.

2. INSTALLATION OF KIT PARTS

* Make sure that there are no scratches or foreign objects on the sealing surfaces, threads,
and taper parts of the kit parts (Oil Cooler Core, Attachment Bolt A, Oil Cooler Hoses, Adapter

Thermo Assy, Attachment).

P23
P23
P13 | | P24 o
P11
P12
P27
P27 \\I
P27 1\ r g
P24 || P13 E’“
E

Per P2 K P27

P

.

l—
Oil Flow Direction

shows wrap the spiral tube on the hose
Fig.2-1 shows fix the spiral tube with the cable tie

— ‘]4 —
15004-AT104



2-1. Installation of Oil Cooler Core

(1) Use Hexagon Bolt M8 L=20 with Flange Nut M8, Spring
Washer M8, and Washer M8. Attach Qil Cooler Stay No.
1, Oil Cooler Stay No. 2, and Oil Cooler Stay No. 3 to the
Oil Cooler Core in order.
(P1x1,P8x1, P9x1, P10x1, P16x4, P18x4, P20x4, P22x4)
(Fig. 2-1-1)

(2) Temporarily attach Oil Cooler stay No.1, Oil Cooler Stay
No.2, and Qil Cooler Stay No.3 to the vehicle using
Hexagon Bolt M6 L=15, Spring Washer M6 and
Washer M6.

(P15%3, P19%3, P21x3) (Fig. 2-1, Fig. 2-1-1)

(3) At the end fully tighten the bolts that were temporarily fastened.

CAUTION

When installing the Oil Cooler Core to the vehicle, avoid applying excessive force.
It may damage the QOil Cooler Core due to vibrations.

2-2. Installation of Attachment

(1) Lightly apply some engine oil to the O-ring No.1 and
No. 2.
(P5x1, P6x1) (Fig. 2-2)

(2) Install O-ring No. 2 in the inner groove of the

Attachment and install O-ring No.1 to Attachment E.QC;
Bolt A.
(P3x1, P4x1) (Fig. 2-2) f
. P4 P5 Part A
(3) Use Attachment Bolt A to temporarily attach whole . P3 PG
Fig. 2-2

assembly to the engine's ail filter mounting part.

Make sure that Part A in the figure faces downward on
the oil filter mount.

(Fig. 2-2)

2-3. Installation of Adapter Thermo Assy

(1) Remove the factory bolts and use Collar, Hexagon Bolt M8 L=25. To install Adapter Thermo Stay use
Spring Washer M8 and Washer M8. As shown in the figure.
(Fig. 2-3) (P7x1, P14x2, P20x2, P22x2, P26x2)

— ‘]5 —
15004-AT104



(2) Use Collar, Hexagon Bolt M8 L=20, Spring Washer M8 and Washer M8 to attach the Adapter Thermo
Assy to the Adapter Thermo Stay as shown in the figure below. (Fig 2-3) (P14x2, P16x2, P20x2,

P22x2)
P26~ P20
P4 ,i/ P22
) P14

P7
-« P22

P14

P20
Fig. 2-3 pi16

2-4. Modification of Factory Parts

(1) Cut 30cm of the Spiral Tube, wrap it around the air
conditioner hose, and secure it with a Cable Tie (M).
(P23, P24) (Fig. 2-4-1)

(2) Use a Cable Tie (L) to secure the air conditioner hose to
the coupler stay. (P25) (Fig. 2-4-1)
NOTE
- To prevent damage due to contact between the air
conditioner hose and Oil Cooler Hose No. 3, also wrap
the hose in a Spiral Tube.

(3) Cutout the cover in the position shown in the figure so that
the Adapter Thermo Assy does not interfere with the under
cover. (Fig. 2-4-2)

Cut Off

Fig.2-4-2

(4) To allow Qil Cooler Hose No. 1 and Qil Cooler Hose No. 2
to pass through, cut out the front fender splash shield Cut Off
(passenger side) at the positions shown in the diagram.
(P11x1, P12x1) (Fig. 2-4-3)

Fig.2-4-3

— ‘]6 —
15004-AT104



2-5. Installation of Oil Cooler Hoses

(1) Cut two pieces of 90 cm and two pieces of 20 cm of Spiral

Tube, wrap them around Oil Cooler Hose No. 1, Oil Cooler P12
Hose No. 2, and Oil Cooler Hose No. 3 in the positions

shown in the figure, and secure both ends with Cable Tie

(M).

(P11x1, P12x1, P13x2, P24) (Fig.2-1, Fig.2-5)

e
Mw e

Ryl
—
-

P23
(2) Adjust the position of the Attachment so that Oil Cooler

Hose No. 3 can be attached to the Attachment and
Adapter Thermo Assy, then fully tighten Attachment Bolt Fig.2-5
A. —
(P2x1) (Fig.2-1, Fig.2-2)

Tightening Torque N-m (kgf-m)T=29.4~34.3 (3.0~3.5)
(3) Attach the Oil Cooler Hose No. 3 to the Attachment and Adapter Thermo Assy. (P27x4) (Fig.2-1)

Tightening Torque N-m (kgf-m) T=38 (3.9)

NOTE

» Adjust the position of the Spiral Tube installed in 2-4.
(1) so that the air conditioner hose and fitting do not
interfere with each other.

» Use the Conical Seal between each attachment point
of the QOil Cooler Hose fitting. Cover the Conical Seal
over the union and tighten the fittings so that it does I AN
not slip. Conical Seal

* When tightening the fitting, hold the hexagonal part
of the Attachment and Adapter Thermo Assy.

CAUTION

» Do not use the sealing tape for the unions of the Attachment and Adapter Thermo Assy.
The tape may get inside and damage the engine.
+ Attach the Oil Cooler Hoses No.3 without contacting the vehicle's body etc.
The contacting part may break due to applying excessive force to the Oil Cooler Hoses No.3.

(4) Pass Oil Cooler Hose No. 1 and Qil Cooler Hose No. 2 through the cut-off portion of the front fender
splash shield in 2-4.(4).

— ‘]7 —
15004-AT104



(5) Attach QOil Cooler Hose No.1 and Oil Cooler Hose No.2 to the Adapter Thermo Assy and Oil Cooler
Core (P27x4) (Fig.2-1).

Tightening Torque N-m (kgf-m)
* The union of Adapter Thermo Assy
T=38 (3.9)
* The union of Oil Cooler Core
T=44 (4.5)

NOTE
- Use the Conical Seal between each attachment

point of the Oil Cooler Hose fitting. Cover the
Conical Seal over the union and tighten the fittings

so that it does not slip. l\

* When tightening the fitting, hold the hexagonal Conical Seal
part of the Oil Cooler Core and Adapter Thermo
Assy.

CAUTION

* Please check if the direction of the connected hose is correct. (Fig.2-1)

Incorrect IN/OUT piping can lead to accidents such as damaged oil filter and cause engine seizure.
» Do not use the sealing tape for the unions of the Oil Cooler Core and Adapter Thermo Assy.

The tape may get inside and damage the engine.
« Attach the QOil Cooler Hoses No.1 and 2 without contacting the vehicle's body etc.

The contacting part may break due to applying excessive force to the Oil Cooler Hoses No.1 and 2.

WARNING

* When installing the oil temperature and oil pressure sensor lines, make sure they do not interfere with
any parts in the engine bay. Also make sure when they are installed so that they do not protrude below
the front sub frame.

- Do not secure the oil temperature line, oil pressure sensor line and harnesses to the vehicle. They
may get damaged to the engine vibrations.

NOTE
- Please use the male/female elbow PT1/8 as necessary to ensure the sensor's positioning and

clearance. (P17x1)

— ‘]8 —
15004-AT104



3. REINSTALLATION OF FACTORY PARTS AND CONFIRMATION

(1) Install the oil filter to the Adapter Thermo Assy.
(2) Add an adequate amount of engine oil.

(3) Connect the negative terminal to the battery.
(4)

4) Start the engine and check the following.
* Ensure there is no oil leakage after idling for 3 minutes or longer.
(The temperature of the engine oil should be 75°C or higher)
« After idling the engine, check that the engine oil is the specified amount using the oil level gauge.
+ The Oil Cooler Hose should avoid contact with the vehicle body, harness, or other parts.

(5) Install the driver's side horn. At this time, bend the horn stay so that the horn and coupler do not
interfere with the fitting.

(6) Install the front bumper.

(7) Install the cover and front fender splash shield that you have modified at step 2-4

* After completing the installation work, be sure to perform the confirmation work according to
"Confirmation after installation" in the Instruction Manual.

HKS Co., Ltd.
7181, Kitayama, Fujinomiya, Shizuoka 418-0192, Japan
https://www.hks-power.co.jp/en/

— ‘]9 —
15004-AT104



